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KEY	 P/N	 DESCRIPTION	 QTY KEY	 P/N	 DESCRIPTION	 QTY

	 1	 693912001		 Blade Screw (5/16-18 x 1/2 in., Hex Soc. Hd)....................................... 1

	 2	 692092001		 Outer Blade Washer............................................................................... 1

	 3	 681881006		 Saw Blade (7-1/4 in.).............................................................................. 1

	 4	 697268001		 Inner Blade Washer................................................................................ 1

	 5	 696495001		 Retaining Ring........................................................................................ 1

	 6	 536494001		 Lower Blade Guard................................................................................ 1

	 7	 696636001		 Torsion Spring........................................................................................ 1

	 8	 660165011		 Screw (M4 x 12 mm, T20 Torx Pan Hd.)................................................ 7

	 9	 204881002		 Lower Blade Guard Support w/Bearing Assembly................................ 1

	10	 206850001		 Output Gear w/Shaft Assembly............................................................. 1

	11	 206856001		 Middle Gear w/Shaft Assembly............................................................. 1

	12	 204881003		 Upper Blade Guard (Inc. Key Nos. 60-62)......................................... 1

	13	 537331001		 Dust Chute............................................................................................. 1

	14	 660865002		 Screw (1/4-20 x 3/4 in., Square Hd.)...................................................... 1

	15	 661245001		 Screw (M6 x 20 mm, T30 Torx Flat Hd.)................................................. 1

	16	 561984001		 Bumper.................................................................................................. 1

	17	 673919001		 Detent Pin.............................................................................................. 1

	18	 697466001		 Compression Spring.............................................................................. 1

 	19	 635962001		 Retainer Plate......................................................................................... 1

	20	 660031015		 Screw (M3 x 8 mm, T10 Torx Pan Hd.).................................................. 2

	21	 635908001		 Washer (OD13 x ID6.8 x 1t).................................................................... 1

	22	 672027005		 Hexagon Bar.......................................................................................... 1

	23	 527715001		 Spindle Lock Button.............................................................................. 1

	24	 635410002		 Spindle Lock.......................................................................................... 1

	25	 694163001		 Spindle Lock Spring............................................................................... 1

	26	 536848001		 Baffle...................................................................................................... 1 

	27	 204881004 		 Motor Housing Assembly....................................................................... 1

	28	 206858001		 Motor and Circuit Board Assembly........................................................ 1

	29	 660570004		 Screw (M3 x 14 mm, T10 Torx Pan Hd.)................................................ 6

	30	 204881005		 Handle (Inc. Key Nos. 56 & 59).............................................................. 1

	31	 672029001		 Compression Spring.............................................................................. 2

	32	 536496001		 Safety Button......................................................................................... 1

	33	 536495001		 Switch Trigger........................................................................................ 1

	34	 696072001		 Compression Spring.............................................................................. 1

	35	 522639002 		 Light Trigger........................................................................................... 1

	36	 532760001		 Battery Cover......................................................................................... 1

	37	 660204008		 Screw (M3 x 10 mm, Flat Hd.)............................................................... 2

	38	 360759006		 Battery Foot........................................................................................... 1

	39	 660024044		 Screw (M4 x 16 mm, T20 Torx Pan Hd.).............................................. 12

	40	 681035001		 Compression Spring.............................................................................. 2

	41	 366497001		 Lever...................................................................................................... 2

	42 	 660993001		 Screw (1/4-20 x 7 mm, T15 Torx Hd.).................................................... 2

	43	 351347005		 End Cap................................................................................................. 1

	44	 661175001		 Screw (M4 x 34 mm, T20 Torx Pan Hd.)................................................ 3

	45	 681945001		 Wrench (M6) .......................................................................................... 1

	46	 660024011		 Screw (M4 x 28 mm, T20 Torx Pan Hd.)................................................ 1

	47	 527695005		 Front Handle.......................................................................................... 1

	48	 680865001		 Washer (OD8.5 x ID4.2 x 1t)................................................................... 1

	49	 560219006		 Stopper.................................................................................................. 1

	50	 313288003		 Base Assembly...................................................................................... 1

	51	 693616001		 Carriage Bolt (1/4-20 x 5/8 in.)............................................................... 1

	52	 670974002		 Lock Nut (M5)......................................................................................... 1

	53	 660145009		 Screw (M5 x 40 mm, T25 Torx Pan Hd.)................................................ 1

	54	 691142001		 Washer (OD15 x ID6.4 x 1.2t)................................................................. 1

	55	 660841004		 Hex Nut (¼-20)....................................................................................... 1

	56	 941120419		 Warning Label........................................................................................ 1

	57	 537332001		 Vacuum Bag Adaptor............................................................................. 1

	58	 314817001		 Rafter Hook Assembly........................................................................... 1

	59	 941122136		 Data Label.............................................................................................. 1

	60	 941114117		 Warning Label........................................................................................ 1

	61	 941120420	 	 Warning Label........................................................................................ 1

	62	 941001743		 Depth Cut Label..................................................................................... 1

	63	 661349001		 Screw (M4 x 16 mm, Pan Hd.)............................................................... 1

			  Not Shown:

		  995000738		 Operator’s Manual (961152985)

		  3-26-19 
		  (Rev:02)
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WIRING DIAGRAM
SCHÉMA DE CÂBLAGE 

DIAGRAMA DE CABLEADO

RED
ROUGE \ ROJO

BLACK
NOIR / NEGRO

BLACK
NOIR / NEGRO

GREY
GRIS/ GRIS

RED
ROUGE \ ROJO

RED
ROUGE \ ROJO

LED

CONTACT PLATE
PLAQUE DE CONTACT
PLACA DE CONTACTO

CONTACT PLATE
PLAQUE DE CONTACT
PLACA DE CONTACTO

SWITCH
INTERRUPTEUR / INTERRUPTOR

CIRCUIT BOARD ASSEMBLY
ENSEMBLE DE CARTE DE CIRCUIT IMPRIMÉ

CONJUNTO DE PLACA DE CIRCUITOS

WHITE
BLANC / BLANCO

MOTOR
MOTEUR / MOTOR

WHITE
BLANC / BLANCO

WHITE
BLANC / BLANCO




